
1 

 
 
 
 
 
 
 
 
 

 

Study of the secondary settler capacity at Gryaab 
 

Master of Science Thesis in the Master’s Programme 

Infrastructure and Environmental Engineering 
 
 

Yue Zhou 
 
 

Department of Civil and Environmental Engineering 

Water Environment Technology 

CHALMERS UNIVERSITY OF TECHNOLOGY 

Göteborg, Sweden, 2013 



2 

 
MASTER’S THESIS 2013: 12 

 
 
 
 
 
 
 

Study of the secondary settler capacity at 
Gryaab 

 

Yue Zhou 

 

 

 

 

 
 

Department of Civil and Environmental Engineering  
Division of Water Environment Technology 

CHALMERS UNIVERSITY OF TECHNOLOGY 
Göteborg, Sweden 2013 

 
 



3 

 
Study of the secondary settler capacity at Gryaab 
 
Yue Zhou 
[...]
Table of Contents 
Abstract ...................................................................................................................... 5 

1 Introduction ............................................................................................................. 9 

1.1 Background ......................................................................................................................... 9 
1.2 The Rya WWTP .................................................................................................................. 9 
1.3 Aims and objectives .......................................................................................................... 10 

2. Literature review .................................................................................................. 11 

2.1 Activated Sludge Process .................................................................................................. 11 
2.2 Main activated sludge parameters ..................................................................................... 11 
2.2 State Point Analysis Theory .............................................................................................. 12 

2.2.1 Solids Flux Theory ................................................................................................. 12 
2.2.2 State point analysis ................................................................................................. 15 
2.2.3 The influence factors of state point ......................................................................... 20 
1. Effects of changes in the influent flow (Qes).......................................................... 20 
2 Effects of changes in the feed concentration (XR) .................................................. 20 
3 Effects of changes in the return sludge flow (QR) ................................................... 21 
4 Effects of changes in stirring sludge volume index (SSVI) .................................... 22 

2.3 Vesilind model ................................................................................................................... 22 
2.4 Degassing technology ....................................................................................................... 23 
2.5 Characteristics of activated sludge .................................................................................... 24 

3. Methodology ........................................................................................................ 25 

3.1 Historical data obtainment ................................................................................................ 25 
3.2 Solid flux curve measurements ......................................................................................... 25 
3.3 Polymer test....................................................................................................................... 27 
3.4 Degassing test ................................................................................................................... 27 
3.5 Characteristics of activated sludge .................................................................................... 27 

4. Analysis of processing data from Gryaab ............................................................ 29 

4.1 Historical process data analysis ........................................................................................ 29 
4.2 Analysis of the activated sludge data from 2011-2013 ..................................................... 32 

4.2.1 Analysis of the effect of SSVI ................................................................................ 32 
4.2.2 Analysis of the effect of MLSS .............................................................................. 34 

4.3 Analysis of the hydraulic load data from 2011-2013 ........................................................ 35 
4.3.1 Analysis of the effect of influent ............................................................................ 35 
4.3.2 Analysis of the effect of solids flux ........................................................................ 37 
4.3.3 Analysis of the recirculation ratio (Qes/Qps) ........................................................... 39 
4.3.4 Analysis of the hydraulic loading rate .................................................................... 40 

5 Experiment results analysis ................................................................................... 41 

5.1 The influence factors of settling velocity .......................................................................... 41 
5.1.1 The influence of the MLSS concentration (X) ....................................................... 41 
5.1.2 The influence of the stirring sludge volume index (SSVI) ..................................... 42 



8 

5.2 Changes on the settling process from May to June of 2013 .............................................. 42 
5.3 Test data processing .......................................................................................................... 45 

5.3.1 Effects of SSVI changes on settling properties ...................................................... 45 
5.3.2 Effects of Influent flow changes on settling properties .......................................... 46 

5.4 State point analysis of the experiments based on solids flux theory ................................. 47 
5.5 Polymer test....................................................................................................................... 51 

6 Degassing of Activated Sludge ............................................................................ 55 

6.1 Result of degassing test ..................................................................................................... 55 

7 Characterisation of Flocs ..................................................................................... 57 

7.1 Analysis of flocs characteristics ........................................................................................ 57 

8 Conclusion ........................................................................................................... 61 

Acknowledgements .................................................................................................. 63 

References ................................................................................................................ 65 

Appendix .................................................................................................................. 67 

 

  



9 

 

1 Introduction 

1.1 Background 

Nowadays, environmental protection plays a role which becomes more and more 

important all over the world. Air, soil and water are the main three phases in this 

fast-developing area. Wastewater treatment is especially important due to the closely 

associated relationship of water with human’s daily life. The two aspects, domestic 

and industrial waste water treatment have been developed into an active industry and 

protect our human beings from the danger of poison of contaminated water. Sweden is 

one of the leading countries in the world in treating waste water and the history of 

waste water treatment is very long. 

 

1.2 The Rya WWTP 

The Rya wastewater treatment plant is located in Göteborg, Sweden. The plant is 

operated by Gryaab AB, a company owned by seven municipalities in the Göteborg 

region is used for treating the waste water from the Göteborg area. The plant serves 

about 830,000 population equivalents. The flows can range from 175,000 to 

1,425,000m3/d and the average daily flow is approximately 350,000m3/d. The Rya 

wastewater treatment plant has high flows at wet weather flows and it has relatively 

highly loaded secondary settlers. At the latter half of the 1990s, the Rya WWTP was 

extended with secondary sedimentation tanks in two layers and with biological 

nitrogen removal including pre-denitrification and post-nitrification processes. For 

this plant, the wastewater from the secondary settlers must be recirculated to the 

trickling filters for nitrification. In 2010 the plant was further extended with a 

post-denitrification moving bed biofilm reactor (MBBR). A part of the effluent from 

the trickling filters can flow into the MBBR system for post-denitrification. Disc 

filters were also installed in 2010 where effluent from the secondary settlers and 



10 

MBBR are filtered through 15 µm cloths (Fig 1). The bottle-neck of the process is 

often the secondary settler capacity. At high flows into the treatment plant, less water 

can be recycled to the trickling filters as the secondary settlers have limited hydraulic 

capacity. Poor clarification in the settlers also leads to clogging of the disc filters.  

 

 

 

 

 

 

 

Figure 1. Schematic drawing of process at Gryaab. 

 

1.3 Aims and objectives  

The ultimate aim of this project is to find solutions to be able to operate the secondary 

settlers at higher hydraulic loading rates. More specifically this will be done by 

analysis of the characteristics of the flocs and settling and compaction properties of 

the activated sludge as well as assessing the load of the secondary settler at the Rya 

WWTP. The solid flux curve theory will be applied to research the settling capacity of 

the secondary sedimentation tanks. By studying the effluent properties such as 

suspended solids concentrations and turbidity a better understanding of the 

clarification properties will be assessed. Full scale process data will also be assessed 

to find correlations between operational parameters. The possibility to get better 

settling properties, and hence improved solids flux, by either adding synthetic 

polymers to the sludge or to expose the sludge to vacuum in order to remove 

dissolved gas in the sludge is also to be assessed. 

Qin Qbp
Qrs

Qtf

Qin Qbp
Qrs

Qtf

Qsed=Qps+Qtf

Qps

Qsed=Qps+Qtf

Qps

Qsed=Qps+Qtf

Qps



11 

2. Literature review 

2.1 Activated Sludge Process  

In the activated sludge process, the microorganisms form flocs, which are suspended 

in the wastewater. From the activated sludge tank, the wastewater-sludge mixture 

flows into the secondary sedimentation tank, where sludge is separated from the 

purified wastewater. The main part of the settled sludge is transported back to the 

activated sludge tank as return sludge, while a smaller part is removed as excess 

sludge and treated subsequently. Purified wastewater is discharged into the receiving 

watercourse (Fig 2). [1] 

 
Figure 2. Schematic drawing of a typical wastewater treatment plant. [1] 

 

2.2 Main activated sludge parameters  

The sludge volume index (SVI) is the volume in milliliters taken up by 1g of mixed 

liquor suspended solids after 30 min settling. SVI is a common way to analyze the 

flocculation and sedimentation properties of activated sludge. A low SVI value stands 

for a well-flocculated sludge with good settling and compaction properties [2]. The 

stirred specific volume index (SSVI), is used in this thesis. Slow stirring is then 



12 

applied to reduce wall effects during sedimentation in the cylinder. 

 

MLSS is the concentration of mixed liquor suspended solids in an aeration tank 

during the activated sludge process. MLSS is an important part of the activated sludge 

process since there must be a sufficient quantity of active biomass available to 

consume the applied quantity of organic pollutant at any time. 

 

2.2 State Point Analysis Theory  

The state point analysis method is an extension of the solid flux theory. It is a 

convenient and effective analytical method to use as a tool to analyze and optimize 

the secondary settlers.  

 

2.2.1 Solids Flux Theory 

The solids flux theory is the theoretical basis to determine the secondary settling tank 

volume. Coe and Clevenger proposed the theory already for thickening, which is 

using solids load to determine the area of thickener tanks [3]. In 1969, according to 

the theory of traditional thickening concept by Coe and Clevenger, Dick proposed the 

method by using solids flux theory to determine the secondary settling tank area and a 

mathematical expression linking ZSV (m/h) with the solids concentration X (kg/m3) 

[2]. He assumed that in ideal secondary settlers, solids flux is in a state of dynamic 

balance which means that at the same time, the mass of solids flux entering the 

secondary settler equals the mass of the solid flux discharge from the settler. The 

downward flux consists of gravity settling and transport due to the underflow which is 

being pumped out and recycled:  

 

𝐺 = 𝑋𝑉0𝑒−𝑛𝑛 + 𝑋𝑞𝑅  (kg/m2h) 

U𝑅 =
𝑄𝑅
𝐴

 

Where: 

X = solids concentration (kg/m3) 

http://en.wikipedia.org/wiki/Aeration
http://en.wikipedia.org/wiki/Activated_sludge#The_process
http://en.wikipedia.org/wiki/Activated_sludge#The_process
http://en.wikipedia.org/wiki/Activated_sludge#The_process
http://en.wikipedia.org/wiki/Biomass


13 

UR = underflow rate (m/h)  

QR = recycle flow rate (m3/h) 

A = SST surface area (m2) 

n，V0= Vesilind constants 

G = solids flux (kg/m2h) 

    
Fig 2.1  Definition sketch for a settling basin operating at steady state [4]  

 

As shown on Fig 2.1, in a settling basin that is operating at steady state, a constant 

flux of solids is moving downward. In this tank, the downward flux of solids is 

brought about by gravity settling and by bulk transport due to the underflow that is 

being pumped out and recycled. [4] 

 



14 

 
Fig 2.2  Definition sketch for the analysis of settling data using solids flux method.  

 

Gravity flux is the mass flux of solids due to gravity settling and depends on the 

concentration of solids and the settling property of the solids at that concentration. It 

is can be obtained through several settling tests at different mixed liquor suspended 

solids concentrations. Underflow flux is the mass flux of solids due to movement of 

return sludge flow, which is associated with the operational mode of settling basins. It 

is a linear function of the concentration. The total flux is the sum of gravity flux and 

underflow flux. The green line corresponds to the underflow flux and touches the 

gravity flux curve at the inflection point and its intersection with the Y-axis gives the 

limiting flux. [4] 

 

As shown on Fig 2.2, if a horizontal line is drawn tangent to the inflection point on 

the total flux curve, its intersection with the Y-axis represents the limiting solids flux 

GL that could be handled in the settling basin. The required area necessary to handle 

the limiting flux can be expressed as:  

 

𝐴 =
(𝑄 + 𝑄𝑢)𝐶0

𝐺𝐿
 

 

Where: 

0 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16
0

1

2

3

4

5

6

7

8

9

10

11

 

 

So
lids

 flu
x(k

g/h
.m2

)

Solis concentration(mg/l)

 Gravity flux
 Underflow flux
 Total flux

GL 



15 

A = cross-sectional area, (m2) 

Q+Qu = total volumetric flow rate to settling basin (overflow+underflow), (m3/h) 

C0 = concentration of sludge in the aeration tank (kg/m3) 

GL = limiting solids flux, (kg/m2h) 

 

2.2.2 State point analysis 

Fig 2.3 consists of settling flux curve, overflow rate operating line and the underflow 

rate operating line, the intersection of overflow rate operating line and overflow rate 

operating line is defined as a state point, which reflects the flow balance relation in 

secondary settler. [5] Gravity flux curve could be used to analyze the operational state 

of an activated sludge system in every moment. Therefore, it is better to do the on-line 

settling test to get accurate data in order to ensure the accuracy of the analysis results.  

 
Fig 2.3  State point analysis in a secondary settler 

 

Referring to Fig 2.3, the slope of overflow rate represents upward water flow in the 

settling basin and the velocity is equal to the ratio of inflow of secondary settler with 